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ANNEX1 

FCC Part 15C Test Report 

FCC ID: 2BBKV-PC190-B9Y10 
 

Applicant: Dagro(Shenzhen) Electronic Technology Limited   

Address: 
Floor 4, Building A, No.3, East Area of Shangxue Science and Technology Industry, 

Xuexiang Community, Bantian Street, Longgang District, Shenzhen, China  

Manufacturer: Dagro(Shenzhen) Electronic Technology Limited   

Address: 
Floor 4, Building A, No.3, East Area of Shangxue Science and Technology Industry, 

Xuexiang Community, Bantian Street, Longgang District, Shenzhen, China  

EUT: Binocular camera 

Trade Mark: N/A 

Model Number: 
PC190-B9Y10, PC153, PC190, PC203, PC207, PC205, PC206, PC208, PC209, PC210, 

TC109 

Date of Receipt: May. 13, 2023 

Test Date: May. 13, 2023 – May. 26, 2023 

Date of Report: May. 26, 2023 

Prepared By: Shenzhen DL Testing Technology Co., Ltd. 

Address: 
101-201, Building C, Shuanghuan, No.8, Baoqing Road, Baolong Industrial Zone, Baolong 

Street, Longgang District, Shenzhen, Guangdong, China 

Applicable 

Standards: 

FCC PART 15 C 15.247 

ANSI C63.10:2013 

Test Result: Pass 
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Duty Cycle 

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 

NVNT b 2412 Ant1 97.29 0.12 

NVNT b 2437 Ant1 97.31 0.12 

NVNT b 2462 Ant1 97.27 0.12 

NVNT g 2412 Ant1 84.86 0.71 

NVNT g 2437 Ant1 85.28 0.69 

NVNT g 2462 Ant1 85.28 0.69 

NVNT n20 2412 Ant1 97.55 0.11 

NVNT n20 2437 Ant1 97.6 0.11 

NVNT n20 2462 Ant1 97.53 0.11 

NVNT n40 2422 Ant1 95.32 0.21 

NVNT n40 2437 Ant1 95.3 0.21 

NVNT n40 2452 Ant1 95.28 0.21 
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Duty Cycle NVNT b 2412MHz Ant1 

 

Duty Cycle NVNT b 2437MHz Ant1 

 

Duty Cycle NVNT b 2462MHz Ant1 
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Duty Cycle NVNT g 2412MHz Ant1 

 

Duty Cycle NVNT g 2437MHz Ant1 

 

Duty Cycle NVNT g 2462MHz Ant1 

 

  

mailto:service@dl-cert.com


 
Test Report       Tel: 400-688-3552       Web:www.dl-cert.com     Email: service@dl-cert.com     Page 5 of 42 
 

Duty Cycle NVNT n20 2412MHz Ant1 

 

Duty Cycle NVNT n20 2437MHz Ant1 

 

Duty Cycle NVNT n20 2462MHz Ant1 
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Duty Cycle NVNT n40 2422MHz Ant1 

 

Duty Cycle NVNT n40 2437MHz Ant1 

 

Duty Cycle NVNT n40 2452MHz Ant1 
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Maximum Conducted Output Power 

Condition Mode Frequency 

(MHz) 

Antenna Conducted Power 

(dBm) 

Duty Factor 

(dB) 

Total Power 

(dBm) 

Limit 

(dBm) 

Verdict 

NVNT b 2412 Ant1 14.836 0.12 14.956 30 Pass 

NVNT b 2437 Ant1 15.082 0.12 15.202 30 Pass 

NVNT b 2462 Ant1 14.387 0.12 14.507 30 Pass 

NVNT g 2412 Ant1 13.058 0.71 13.768 30 Pass 

NVNT g 2437 Ant1 13.541 0.69 14.231 30 Pass 

NVNT g 2462 Ant1 12.532 0.69 13.222 30 Pass 

NVNT n20 2412 Ant1 14.313 0.11 14.423 30 Pass 

NVNT n20 2437 Ant1 14.533 0.11 14.643 30 Pass 

NVNT n20 2462 Ant1 13.478 0.11 13.588 30 Pass 

NVNT n40 2422 Ant1 13.726 0.21 13.936 30 Pass 

NVNT n40 2437 Ant1 13.676 0.21 13.886 30 Pass 

NVNT n40 2452 Ant1 12.916 0.21 13.126 30 Pass 
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Power NVNT b 2412MHz Ant1 

 

Power NVNT b 2437MHz Ant1 

 

Power NVNT b 2462MHz Ant1 
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Power NVNT g 2412MHz Ant1 

 

Power NVNT g 2437MHz Ant1 

 

Power NVNT g 2462MHz Ant1 
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Power NVNT n20 2412MHz Ant1 

 

Power NVNT n20 2437MHz Ant1 

 

Power NVNT n20 2462MHz Ant1 
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Power NVNT n40 2422MHz Ant1 

 

Power NVNT n40 2437MHz Ant1 

 

Power NVNT n40 2452MHz Ant1 
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-6dB Bandwidth 

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict 

NVNT b 2412 Ant1 8.329 0.5 Pass 

NVNT b 2437 Ant1 7.592 0.5 Pass 

NVNT b 2462 Ant1 6.558 0.5 Pass 

NVNT g 2412 Ant1 15.782 0.5 Pass 

NVNT g 2437 Ant1 15.096 0.5 Pass 

NVNT g 2462 Ant1 15.032 0.5 Pass 

NVNT n20 2412 Ant1 16.29 0.5 Pass 

NVNT n20 2437 Ant1 13.857 0.5 Pass 

NVNT n20 2462 Ant1 12.597 0.5 Pass 

NVNT n40 2422 Ant1 26.345 0.5 Pass 

NVNT n40 2437 Ant1 35.008 0.5 Pass 

NVNT n40 2452 Ant1 33.784 0.5 Pass 
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-6dB Bandwidth NVNT b 2412MHz Ant1 

 

-6dB Bandwidth NVNT b 2437MHz Ant1 

 

-6dB Bandwidth NVNT b 2462MHz Ant1 
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-6dB Bandwidth NVNT g 2412MHz Ant1 

 

-6dB Bandwidth NVNT g 2437MHz Ant1 

 

-6dB Bandwidth NVNT g 2462MHz Ant1 
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-6dB Bandwidth NVNT n20 2412MHz Ant1 

 

-6dB Bandwidth NVNT n20 2437MHz Ant1 

 

-6dB Bandwidth NVNT n20 2462MHz Ant1 
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-6dB Bandwidth NVNT n40 2422MHz Ant1 

 

-6dB Bandwidth NVNT n40 2437MHz Ant1 

 

-6dB Bandwidth NVNT n40 2452MHz Ant1 
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Occupied Channel Bandwidth 

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz) 

NVNT b 2412 Ant1 12.95075508 

NVNT b 2437 Ant1 12.28600805 

NVNT b 2462 Ant1 11.98360506 

NVNT g 2412 Ant1 16.46010071 

NVNT g 2437 Ant1 16.32070092 

NVNT g 2462 Ant1 16.2317984 

NVNT n20 2412 Ant1 17.68166724 

NVNT n20 2437 Ant1 17.45472503 

NVNT n20 2462 Ant1 17.35542026 

NVNT n40 2422 Ant1 35.72823448 

NVNT n40 2437 Ant1 36.0206086 

NVNT n40 2452 Ant1 36.01461221 
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OBW NVNT b 2412MHz Ant1 

 

OBW NVNT b 2437MHz Ant1 

 

OBW NVNT b 2462MHz Ant1 
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OBW NVNT g 2412MHz Ant1 

 

OBW NVNT g 2437MHz Ant1 

 

OBW NVNT g 2462MHz Ant1 
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OBW NVNT n20 2412MHz Ant1 

 

OBW NVNT n20 2437MHz Ant1 

 

OBW NVNT n20 2462MHz Ant1 
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OBW NVNT n40 2422MHz Ant1 

 

OBW NVNT n40 2437MHz Ant1 

 

OBW NVNT n40 2452MHz Ant1 
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Maximum Power Spectral Density Level 

Condition Mode Frequency (MHz) Antenna Max PSD (dBm) Limit (dBm) Verdict 

NVNT b 2412 Ant1 -15.223 8 Pass 

NVNT b 2437 Ant1 -15.33 8 Pass 

NVNT b 2462 Ant1 -15.889 8 Pass 

NVNT g 2412 Ant1 -19.536 8 Pass 

NVNT g 2437 Ant1 -19.083 8 Pass 

NVNT g 2462 Ant1 -19.605 8 Pass 

NVNT n20 2412 Ant1 -19.404 8 Pass 

NVNT n20 2437 Ant1 -18.566 8 Pass 

NVNT n20 2462 Ant1 -19.602 8 Pass 

NVNT n40 2422 Ant1 -19.541 8 Pass 

NVNT n40 2437 Ant1 -20.34 8 Pass 

NVNT n40 2452 Ant1 -21.48 8 Pass 
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PSD NVNT b 2412MHz Ant1 

 

PSD NVNT b 2437MHz Ant1 

 

PSD NVNT b 2462MHz Ant1 
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PSD NVNT g 2412MHz Ant1 

 

PSD NVNT g 2437MHz Ant1 

 

PSD NVNT g 2462MHz Ant1 
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PSD NVNT n20 2412MHz Ant1 

 

PSD NVNT n20 2437MHz Ant1 

 

PSD NVNT n20 2462MHz Ant1 
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PSD NVNT n40 2422MHz Ant1 

 

PSD NVNT n40 2437MHz Ant1 

 

PSD NVNT n40 2452MHz Ant1 
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Band Edge 

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict 

NVNT b 2412 Ant1 -48.38 -30 Pass 

NVNT b 2462 Ant1 -58.76 -30 Pass 

NVNT g 2412 Ant1 -40.65 -30 Pass 

NVNT g 2462 Ant1 -53.68 -30 Pass 

NVNT n20 2412 Ant1 -33.11 -30 Pass 

NVNT n20 2462 Ant1 -52.68 -30 Pass 

NVNT n40 2422 Ant1 -34.18 -30 Pass 

NVNT n40 2452 Ant1 -43.96 -30 Pass 
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Band Edge NVNT b 2412MHz Ant1 Ref 

 

Band Edge NVNT b 2412MHz Ant1 Emission 

 

Band Edge NVNT b 2462MHz Ant1 Ref 

 

  

mailto:service@dl-cert.com


 
Test Report       Tel: 400-688-3552       Web:www.dl-cert.com     Email: service@dl-cert.com     Page 29 of 42 
 

Band Edge NVNT b 2462MHz Ant1 Emission 

 

Band Edge NVNT g 2412MHz Ant1 Ref 

 

Band Edge NVNT g 2412MHz Ant1 Emission 
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Band Edge NVNT g 2462MHz Ant1 Ref 

 

Band Edge NVNT g 2462MHz Ant1 Emission 

 

Band Edge NVNT n20 2412MHz Ant1 Ref 
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Band Edge NVNT n20 2412MHz Ant1 Emission 

 

Band Edge NVNT n20 2462MHz Ant1 Ref 

 

Band Edge NVNT n20 2462MHz Ant1 Emission 
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Band Edge NVNT n40 2422MHz Ant1 Ref 

 

Band Edge NVNT n40 2422MHz Ant1 Emission 

 

Band Edge NVNT n40 2452MHz Ant1 Ref 
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Band Edge NVNT n40 2452MHz Ant1 Emission 

 

  

mailto:service@dl-cert.com


 
Test Report       Tel: 400-688-3552       Web:www.dl-cert.com     Email: service@dl-cert.com     Page 34 of 42 
 

Conducted RF Spurious Emission 

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict 

NVNT b 2412 Ant1 -41.25 -30 Pass 

NVNT b 2437 Ant1 -34.6 -30 Pass 

NVNT b 2462 Ant1 -42.7 -30 Pass 

NVNT g 2412 Ant1 -40.39 -30 Pass 

NVNT g 2437 Ant1 -40.48 -30 Pass 

NVNT g 2462 Ant1 -40.13 -30 Pass 

NVNT n20 2412 Ant1 -40.93 -30 Pass 

NVNT n20 2437 Ant1 -40.9 -30 Pass 

NVNT n20 2462 Ant1 -39.51 -30 Pass 

NVNT n40 2422 Ant1 -37.75 -30 Pass 

NVNT n40 2437 Ant1 -37.9 -30 Pass 

NVNT n40 2452 Ant1 -36.53 -30 Pass 

 

Tx. Spurious NVNT b 2412MHz Ant1 Ref 

 

Tx. Spurious NVNT b 2412MHz Ant1 Emission 
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Tx. Spurious NVNT b 2437MHz Ant1 Ref 

 

Tx. Spurious NVNT b 2437MHz Ant1 Emission 

 

Tx. Spurious NVNT b 2462MHz Ant1 Ref 

 

  

mailto:service@dl-cert.com


 
Test Report       Tel: 400-688-3552       Web:www.dl-cert.com     Email: service@dl-cert.com     Page 36 of 42 
 

Tx. Spurious NVNT b 2462MHz Ant1 Emission 

 

Tx. Spurious NVNT g 2412MHz Ant1 Ref 

 

Tx. Spurious NVNT g 2412MHz Ant1 Emission 
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Tx. Spurious NVNT g 2437MHz Ant1 Ref 

 

Tx. Spurious NVNT g 2437MHz Ant1 Emission 

 

Tx. Spurious NVNT g 2462MHz Ant1 Ref 
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Tx. Spurious NVNT g 2462MHz Ant1 Emission 

 

Tx. Spurious NVNT n20 2412MHz Ant1 Ref 

 

Tx. Spurious NVNT n20 2412MHz Ant1 Emission 
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Tx. Spurious NVNT n20 2437MHz Ant1 Ref 

 

Tx. Spurious NVNT n20 2437MHz Ant1 Emission 

 

Tx. Spurious NVNT n20 2462MHz Ant1 Ref 
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Tx. Spurious NVNT n20 2462MHz Ant1 Emission 

 

Tx. Spurious NVNT n40 2422MHz Ant1 Ref 

 

Tx. Spurious NVNT n40 2422MHz Ant1 Emission 
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Tx. Spurious NVNT n40 2437MHz Ant1 Ref 

 

Tx. Spurious NVNT n40 2437MHz Ant1 Emission 

 

Tx. Spurious NVNT n40 2452MHz Ant1 Ref 

 

  

mailto:service@dl-cert.com


 
Test Report       Tel: 400-688-3552       Web:www.dl-cert.com     Email: service@dl-cert.com     Page 42 of 42 
 

Tx. Spurious NVNT n40 2452MHz Ant1 Emission 
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